Vatblasterskap i rostfritt stal

Stainless steel wet blast cabinet

TOOLS

Iitem No:
551304




Kontaktinformation Specifikationer

Verktygsboden Erfilux AB Pump 370W/230V/50Hz
Kallbacksrydsgatan 1 Pumpflode 66 L/min
SE-507 42 Boras Medietyp Vatten & glaskulor(14:1)

Telefon: 033-202650 Lampa: Rund LED 12W

Mejl: info@verktygsboden.se Skapets kapacitet 190 liter
Losningsmedelskapacitet  15~20L

Miljoskydd / Skrotning Munstycke 26

Atervinn o6nskat material, sldng Arbetstryck 6-8 bar

det inte bland hushallssoporna. Alla Arbetsomrade 720X600X580mm

maskiner, tillbehor och forpackningar s
skall sorteras och lamnas till en
atervinningscentral och dar kasseras pa ett
miljovanligt satt.

Vatblédstringens huvudfunktioner

Fordelarna med vatblastring ar framst miljo-
skydd, hog effektivitet, bred anvandbarhet och
overlagsen ytbehandlingseffekt.

Miljoskydd: Vatblasterskap anvander en bland-
ning av vatten och blastermedia som rengorings-
I6sning, vilket innebér att det inte producerar
skadliga gaser eller damm. Detta leder till mi-
nimal miljépaverkan och uppfyller de moderna
industrikraven for miljoskydd.

Hog effektivitet: Vatblasterskap kan snabbt
avlagsna smuts och oxidskikt fran ytor, vilket
forbattrar arbetseffektiviteten och paskyndar
bearbetningsprocessen.

Bred anvandbarhet: Vatblasterskap kan anvén-
das for att behandla en mangd olika material,
inklusive metall, glas, keramik och plast. Denna
mangsidighet gor att de kan anvandas inom
manga olika industriella sektorer.

Overlidgsen ytbehandlingseffekt: Till skillnad fran
traditionella sandblastringsmetoder, som kan gora
arbetsstyckets yta grov, ger vatblastring en pole-
rande rengdring och avlagsnar damm, vilket gor
ytan jamnare. Detta forbattrar produktens kvalitet
och uppfyller hoga standarder for ytbehandling.

1545

=

788

Sidkerhetsinformation
VARNING

1. Kontrollera att arbetsbankens horisontella
avvikelse ar mindre an 2 graders vinkel.

2. HALL ARBETSOMRADET RENT. Stokiga omra-
den och bankar kan orsaka olyckor.

3. HALL BARN BORTA. Alla besokare ska hallas
pa ett sdkert avstand fran arbetsomradet.

4. ANVAND RATT VERKTYG. Forsok inte tvinga
vatblastraren eller dess tillbehor att utfora
arbete som de inte ar avsedda for.

5. Anvand endast auktoriserade slangdelar fran
oss nar du arbetar med ORGANISKT BLAST-
MATERIAL.

6. ANVAND SKYDDSHANDSKAR. Anvind inte
handskar som ar trasiga.

Montering

1. Placera maskinen plant och fast de tva stod-
benen (3 & 37) i skapet med fyra M10*60-skru-
var. Dra inte at skruvarna an.

2. Observera riktningen pa benkomponenterna
och se till att de ar korrekt monterade, med
hansyn till vanster och hoger sida.

3. Anslut benforstarkningen (4) till stodbenen (3
& 37) med fyra M10*70-skruvar, utan att dra at
dem &nnu.

4. Fast de fyra fotplattorna (2) pa undersidan av
stodbenen (3 & 37) med fyra M12*20-skruvar
och dra sedan at dessa skruvar ordentligt.

5. Véand pa maskinen.
6. Dra at alla fastanordningar noggrant.

7. Stall maskinen upprétt och linda ramaterial-
bandet runt G3/4-kulventilen (35). Tryck sedan
in kulventilen i bottenanslutningen.

Se bilden pa nasta sida.



M10X60 rostfritt stal sexkant
insexskruvar med runt huvud

M10X70 rostfria stalskruvar med M12X20 sexkant

insexkant och runt huvud

Anvéandningsanvisningar
Forberedelser: Se till att maskinen placeras pa ett stabilt och s&kert satt.

Tillgang till strom: Kontrollera att stromforsorjningsspanningen ar korrekt. Ga till stromférsorjningen, sla pa
strombrytaren och kontrollera att LED-belysningen fungerar som den ska.

Tryckluftsanslutning: Anslut luftkompressorns slang till maskinen med en lamplig anslutning. Slangens
innerdiameter bor vara stérre &dn 5 mm. Justera lufttrycket baserat pa vilken typ av delar som ska tvéattas.

Tillsats av vatten och blistermaterial: Oppna maskinens skaplucka genom att lyfta den uppét tills den nér
det sjalvlasande laget. Tillsatt darefter ratt mangd vatten och sand.

Observera att du bor tillsatta 15-20 liter vatten och 1 - 1,4 liter blastermedel.

Prova dig fram genom att addera mer eller anvdanda mindre bldastermedel i vattnet for att fa det resultat som
onskas.

Rengoring av LED-lampa och fonster: Rengor: Sla pa strombrytaren och kontrollera att LED-belysningen ar
normal. Tryck pa fonsterrengoringsbrytaren; nér brytarens indikatorlampa lyser, kommer tryckluft att rengo-
ra fonstret.

) o o

)
&—

)&l

\

Natkabel Anslutning for luftintag

Q
c

A omrade

A omrade
1:1

G 3/4 Kulventil
Fotpedal

| | Vi | |

= =

1. Oppna maskinens sképlucka genom att lyfta den uppéat och skjut den till det sjalvidsande laget. Tillsatt
darefter ratt mangd vatten och sand. Observera att du ska anvanda 15-20 liter vatten och 1 - 1,4 liter
blastermedel. Placera de delar som ska bearbetas i skapet, stdng locket och sla pa strombrytaren. Dra



tillbaka justeringsratten pa luftregulatorn Mikrobrytare (pa sidan) .

. ) Omkopplare for
och justera lufttrycket efter behov; tryck- fonstertvitt Luftregulator
mataren visar det instéallda trycket. Nar
trycket ar justerat, tryck justeringsratten

framat for att Iasa instéllningen. 7S
2. Sétt handerna i handskarna; hall arbets- — Q
stycket med ena handen och pistolen
med den andra. Rikta pistolen mot
arbetsstycket och tryck ned fotpedalen Nodstoppsknapp \ Strombrytare Tryckmitare

for att paborja ytbehandlingen. Né&r du
ar klar, slapp fotpedalen for att stoppa
vatblastringen. Oppna locket och ta ut
arbetsstycket.

3. Om observationsfonstret blir otydligt,
tryck pa fonstertvattknappen for att
rengdra det. Nar rengoringen ar klar,
vrid fonstertvattknappen at hoger for att
stanga av rengoringsfunktionen.

Fonstertvatt

D

Byte av ldsning:

Spola ner blastermedlet inuti skapet genom
att anvanda blasterpistolen. Placera en
mobil behallare under maskinen, 6ppna se-
dan avtappningskranen genom att vrida pa
G3/4-kulventilen (35#), sa att blastermedel
och vatten rinner ut. Ta hand om vatten och
blastermedlet pa ett I1ampligt och miljovan-
ligt satt.

Pistol

Notera:

Lat inte skdpet sta med vatten och blaster-
medel utan att det anvands. Ska skapet inte
anvandas sa tom ur det och spola rent for
att minimera risken att filter satter igen.

2

Felsdkningsschema

Symptom Majliga orsaker Ldsning

Lampan fungerar inte 1. Felaktig kontakt i kretsen
2. Ljuset ar trasigt

. Kontrollera och reparera stromkretsen
. Byt ut lampan

N —

Pistolen fungerar inte 1. Felaktig kontakt i kretsen

2. Elektromagnetisk ventil trasig
3. Tryckluftsslang trasig

4. Pumpen fungerar inte

. Kontrollera och reparera stromkretsen

. Byt ut den elektromagnetiska ventilen

. Kontrollera och rengér tryckluftsslangen

. Kontrollera pumpkretsen eller byt ut pumpen

Tryckluft har inget tryck | 1. Tryckluftsslang trasig
2. Luftregulatorn &r trasig

. Kontrollera och rengor luftslangen
. Kontrollera luftregulatorn eller byt ut den

N=|h~hWN-=




EG FORSAKRAN OM OVERENSSTAMMELSE
2006/42/EC (MD), 2014/30/EU (EMC)

ORIGINAL DEKLARATION
Vi, tillverkaren

Foretag: Verktygshoden Erfilux AB
Adress: Kéllbacksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

intygar att konstruktion och tillverkning av denna produkt marknadsférd under varumarket PELA

Maskin: Vatblasterskap
Typbeteckning: XH-WSBC190
Artikelnummer: 551304

féljer alla relevanta bestammelser i enlighet med 2006/42/EC (MD) & 2014/30/EU (EMC).

For att tillm6tesga ovan namnt direktiv har féljande harmoniserade standarder anvants:

Standard:

EN 60204-1:2018 EN 1248:2001+A1:2009 EN 55014-1:2021 EN 55014-2:2021
EN 61000-3-2:2019+A1:2021 EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: ICR Co. Ltd

Adress: Plac Przymierza 6, 03-944 Warszawa, Poland

ID-nummer: 2703

Certifikatsnummer: ICR/VC/HT240703

Denna produkt var CE markt ar: 2024

Person som ar behdrig att stdlla samman den tekniska dokumentationen, och dr etablerad i Europeiska

gemenskapen:
Namn: Lars Edwardsson
Adress: Kdllbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Denna deklaration gdller uteslutande f&r produkten i det utférande den placerades pa marknaden och
exkluderar komponenter som tillférs nu och/eller vid senare tillfélle av slutkunden.

Stad och land: Boras, Sverige Datum: 09/08/2024

)

Namn: Ted Berglund
Befattning: Inképare

VERKTYGSBODEN m




Contact

PELA Tools

Solangsvagen 13

SE-513 70 Boras

Telefon: 033-202650
E-mail: order@pelatools.se

Environmental protection/

Scrapping
Recycle any unwanted material, do not
[

throw it in the household rubbish. All

machines, accessories and packaging

must be sorted and left at a recycling center and
disposed of in an environmentally friendly
manner.

Main Characteristic

The advantages of wet blast cabinet mainly inclu-
de environmental protection, high efficiency, wide
applicability and good surface treatment effect.

Environmental protection: Wet blasting cabinets
use a mixture of water and blasting media as a
cleaning solution, which means that they do not
produce harmful gases or dust. This leads to
minimal environmental impact and meets mo-
dern industrial requirements for environmental
protection.

High efficiency: Wet blast cabinet can quickly
remove dirt and oxide layer on the surface, thus
improving work efficiency and making the pro-
cessing process faster.

Wide applicability: Wet blast cabinet can tre-

at all kinds of materials, such as metal, glass,
ceramics, plastics, etc., and its wide applicability
makes it applied in many industrial fields.
Better surface treatment effect : the general
sandblaster may make the surface of the work-
piece become rough, the wet blast cabinet can
play a polishing cleaning and dust removal role
and make the surface more smooth, thereby
improving the quality of the product to meet the
high standard of surface finishing requirements.

1545

T |

788

Specifications

Pump 370W/230V/50Hz
Pump flow 66 L/min
Media Type Water & glass beads(14:1)

Round LED light 12W

Cabinet capacity 190L

Solvent Capacity 15~20L

Nozzle 06

Working pressure 6-8 Bar

Working area 720X600X580mm

General Safety Information
WARNING

1. Control the working bench horizontal deviation
less than 2 degree angle.

2. KEEP WORK AREA CLEAN. Cluttered areas
and benches invite accidents.

3. KEEP CHILDREN AWAY. All visitors should be
kept safe distance from work area.

4. USE RIGHT TOOL. Don't force wet blaster or
attachment to do a job for which it was not
designed.

5. Equip with our authorized hose parts while
using ORGANIC BLAST MATERIAL.

6. USE PROTECTIVE GLOVES. Do not use broken
gloves.

Assembhly

1. Lay the machine flat, and connect the two
support legs (3&37) to the cabinet with four
M10*60 screws. Do not tighten it.

Please note the left and right direction of the
legs component.

2. Connect leg reinforcement (4) to support
legs (3&37) with four M10*70 screws, Do not
tighten it.

3. Attach four foot pads (2) to the bottom of

support legs (3&37) with four M12*20 screws,

then tighten.

Turn over the machine.

Tighten all fasteners.

Stand the machine up, wrap the raw material

belt around the G3/4 ball valve (35) and press

it into the bottom connection.

ook

See figure on next page.



M10X60 stainless steel hex
socket round head screws

M10X70 stainless steel hex socket
round head screws

Operation Notice

Preparation: Make sure the machine is placed smoothly and securely. Power access: Confirm that the power
supply voltage is correct, access the power supply, turn on the switch (power) , and confirm that the LED
lighting is normal.

Compressed air connect: Select an appropriate connector to connect the air compressor hose to the machi-
ne. The inner diameter of the hose should be greater than 5SMM. Adjust appropriate air pressure based on
the parts type you are washing.

Water And Blast Material Adding: Open the machine’s cabinet door by lifting it upwards until it reaches the
self-locking position. Then, add the correct amount of water and sand. Note that you should add 15-20 liters
of water and 1 - 1.4 liters of blasting material. Experiment by adding more or using less blasting material in
the water to achieve the desired result.

LED light & Window Clean: turn on the switch (power) , and confirm that the LED lighting is normal. Press the
window cleaning switch and switch indicator light will light up, compressed air will clean window.

[f © o o® p

Power cord Air Inlet Connector

A area

0 1:1

G 3/4 Ball valve
oot Pgdal
|| 7 ||

_— _—

1. Open the cabinet cover of the machine upward and push it to the self-locking position, add proper
amount of water and sand. Please note adding 15-20 liters of water and 1- 1,4 liters of blasting material.
Put the parts to be processed into the cabinet, close the cover and turn on the power switch. Pull back
the adjusting knob of the air regulator, adjust the appropriate air pressure according to your needs, the
pressure gauge will show the value of the adjusted pressure. after adjusting the pressure, push the adjus-



ting knob forward tightly. Microswitch (in side)
2. Put your hands into the gloves, one hand

holds the workpiece and the other hand

holds the gun, aim the gun at the work-

Window Cleaning Switch Air Regulator

piece and press the foot pedal with your !} & Q

foot and start the surface treatment. ~

After handling, release the foot pedal to

stop sand blasting. Open the cover and /Eme,gency \

take out the workpiece. stop button Power switch

3. When the observation window is uncle-
ar, press the window cleaning switch to
start cleaning the observation window.
After cleaning, turn the window cleaning
switch to the right to stop cleaning.

Replace solution

Flush the blasting material inside the cabi-
net using the blasting gun. Place a mobile
container under the machine, then open the
drain valve by turning the G3/4 ball valve
(35#) so that the blasting material and water
drain out. Dispose of the water and blasting
material in an appropriate and environmen-
tally friendly manner.

Note:

Do not leave the cabinet with water and blas-
ting material when not in use. If the cabinet
will not be used, empty it and flush it clean to
minimize the risk of filter clogging.

Troubleshooting Chart

Pressure gauge

Window Cleaning

Gun

€ \
O\

Symptom Possible Causes

Solution

. Bad circuit contact
. Light is broken

Light doesn’t work

1. Check and repair the circuit
2. Replace light

. Bad circuit contact

. Electromagnetic valve broken
. Compressed air hose broken
. Pump doesn’t work

Gun doesn't work

APWON= N =

1. Check and repair the circuit

2. Replace a new electromagnetic
valve

3. Check and clean the air hose

4. Check the pump circuit or
replace the pump

—

Compressed air has no pres- . Compressed air hose broken
sure 2. Air regulator broken

1. Check and clean the air hose
2. Check the air regulator or
replace the air regulator




EU Declaration of Conformity
2006/42/EC (MD), 2014/30/EU (EMC)

ORIGINAL Declaration of conformity

We, the manufacturer

Company: Verktygsboden Erfilux AB

Address: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden
Telephone number: +46-33-2026 53

Declare under our sole responsibility that the product

Machine: Vapor blasting cabinet
Type designation: XH-WSBC190
Item number: 551304

fulfils all relevant provisions of the 2006/42/EC (MD) & 2014/30/EU (EMC).

To show compliance with the above Directives the following harmonized standards have been applied:

Standards:

EN 60204-1:2018 EN 1248:2001+A1:2009 EN 55014-1:2021 EN 55014-2:2021
EN 61000-3-2:2019+A1:2021 EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: ICR Co. Ltd

Address: Plac Przymierza 6, 03-944 Warszawa, Poland

ID-number: 2703

Certificate number: ICR/VC/HT240703

This product was CE marked year: 2024

Person authorized to compile the technical file:
Namn: Lars Edwardsson
Adress: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden

This declaration relates to the machinery in the state in which it was placed on the market and excludes
components which are added and/or operations carried out subsequently by the final user.

City and Country: Bords, Sverige Date: 09/08/2024

Name: Ted Berglund
Position: Purchaser

VERKTYGSBODEN




Kontaktinformasjon

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Telefon: 033-202650

E-post: info@verktygsboden.se

Miljavern/kassering
Gjenvinn ugnsket materiale.

Det skal ikke kastes sammen med Ef
husholdningsavfallet. Alle maskiner,  m—
alt tilbehgr og all emballasje

skal sorteres og leveres til en
gjenvinningsstasjon og kasseres

pa en miljgvennlig mate.

Hovedkarakteristikk

Fordelene med vatblaseskap inkluderer hovedsa-
kelig miljgvern, hgy effektivitet, bred anvendelig-
het og god overflatebehandlingseffekt.

Miljgvern: Vatblasekabinetter bruker en blanding
av vann og blasemiddel som rengjgringslgsning,
noe som betyr at de ikke produserer skadelige
gasser eller stgv. Dette fgrer til minimal miljgpa-
virkning og oppfyller moderne industrikrav for
miljgvern.

Hoy effektivitet: Vatblasingskabinett kan raskt
fijerne smuss og oksidlag pa overflaten, og
dermed forbedre arbeidseffektiviteten og gjgre
prosesseringsprosessen raskere.

Bred anvendelighet: Vatblasingskabinett kan
behandle alle typer materialer, som metall, glass,
keramikk, plast osv., og den brede anvendelighet-
en gjor at den brukes i mange industrielle felt.
Bedre overflatebehandlingseffekt: den generelle
sandblaseren kan gjgre overflaten pa arbeids-
stykket grovt, det vate blaseskapet kan spille

en poleringsrengjgrings- og stgvfjerningsrolle

og gjere overflaten jevnere, og dermed forbedre
kvaliteten pa produktet for & oppfylle den hgye
standarden pa overflatebehandlingskrav.

L© o °® p
= =\
)

1545

=

788

Spesifikasjoner

Pumpe 370W/230V/50Hz

Pumpestrgm 66 I/min

Medietype Vann og glassekuler
(14:1)

Rundt LED-lys 12W

Skapkapasitet 190 liter

Lgsningsmiddelkapasitet 15 ~ 20 liter

Dyse 06

Arbeidstrykk 6-8 bar

Arbeidsomrade 7 20X600X580mm

Generell sikkerhetsinformasjon
ADVARSEL

1. Kontroller at arbeidsbenkens horisontale avvik
er mindre enn 2 graders vinkel.

2. HOLD ARBEIDSOMRADET RENT. Rotete omra-
der og benker innbyr til ulykker.

3. HOLD BARN BORTE. Alle besgkende skal hol-
des pa trygg avstand fra arbeidsomradet.

4. BRUK RIKTIG OGSAL. Ikke tving vatblaseren
eller tilbehgret til & gjgre en jobb som det ikke
er beregnet for.

5. Utstyr med vare autoriserte slangedeler mens
du bruker ORGANISK BLASTMATERIALE.

6. BRUK VERNEHANSKER. Ikke bruk gdelagte
hansker.

Montering

1. Legg maskinen flatt, og koble de to stgt-
tebeina (3 og 37) til kabinettet med fire
M10*60-skruer. Ikke stram til.

Var oppmerksom pa venstre og hgyre ret-
ning pa benkomponentene.

2. Fest benforsterkningen (4) til stgttebenene (3
og 37) med fire M10*70-skruer, ikke stram til.

3. Fest fire fotputer (2) til undersiden av stgtte-

benene (3 og 37) med fire M12*20-skruer, og

stram til.

Snu maskinen.

Trekk til alle festene.

Still maskinen opp, vikle rastoffbandet rundt

G3/4-kuleventilen (35) og trykk den inn i bunn-

tilkoblingen.

ook

Se figuren pa neste side.



M10X60 sekskant i rustfritt stal
skruer med rundt hode

M12X20 innvendig

M10X70 rundhodeskruer med sekskant rundhodeskruer

innvendig sekskant i rustfritt stal

Operasjon Varsel

Forberedelser: Sgrg for at maskinen er plassert jevnt og sikkert. Strgmtilgang: Kontroller at strgmforsy-
ningsspenningen er riktig, fa tilgang til stremforsyningen, sla pa bryteren (strgm), og kontroller at LED-belys-
ningen er normal.

Koble til trykkluft: Velg en passende kontakt for & koble luftkompressorslangen til maskinen. Slangens
indre diameter bgr veere stgrre enn 5 mm. Juster passende lufttrykk basert pa hvilken type deler du vasker.

Tilsetting av vann og sprengstoff: Apne maskinens skapdgr ved & heve den oppover til den nar den selv-13-
sende posisjonen. Tilsett deretter riktig mengde vann og sand. Merk at du ber tilsette 15-20 liter vann og 1
- 1,4 liter bldasemiddel. Eksperimenter ved a tilsette mer eller bruke mindre bldsemiddel i vannet for & oppna
gnsket resultat.

LED-lys og vindu Rengjgr: SIa pa bryteren (strgm), og bekreft at LED-belysningen er normal. Trykk pa bryte-
ren for vindusrengjering, og indikatorlampen for bryteren vil lyse, og trykkluft vil rengjgre vinduet.

L © o °® P

Stremledning Luftinntakskontakt

A omrade
ﬁ@ !

A omrade

T 7 11

i

G 3/4 Kuleventil
Fotpedal
—

[ N e N

1. Apne skapdekselet pa maskinen oppover og skyv det til selvldsende posisjon, tilsett riktig mengde vann
og sand. Vaer oppmerksom pa a tilsette 15-20 liter vann og 1 - 1,4 liter blasemiddel. Sett delene som
skal behandles inn i skapet, lukk dekselet og sla pa strembryteren. Trekk tilbake justeringsknappen pa
luftregulatoren, juster riktig lufttrykk i henhold til dine behov, trykkmaleren vil vise verdien av det justerte



trykket. etter justering av trykket, skyv
justeringsknappen fremover tett.

2. Sett hendene i hanskene, den ene han-
den holder arbeidsstykket og den andre
handen holder pistolen, sikt pistolen mot
arbeidsstykket og trykk pa fotpedalen
med foten og start overflatebehand-
lingen. Slipp fotpedalen for & stoppe
sandblasingen etter handteringen. Apne
dekselet og ta ut arbeidsstykket.

3. Nar observasjonsvinduet er uklart, tryk-
ker du pa vinduspussbryteren for a star-
te rengjgringen av observasjonsvinduet.
Etter rengjoring, vri vinduspussbryteren
til hgyre for & stoppe rengjgringen.

Erstatt lesningen

Skyll ut bldasemiddelet inne i skapet ved

a bruke blasepistolen. Plasser en mobil
beholder under maskinen, og apne deretter
dreneringskranen ved a vri pa G3/4-kule-
ventilen (35#), slik at blasemiddel og vann
renner ut. Handter vannet og blasemiddelet
pa en passende og miljgvennlig mate.

Merk:

Ikke la skapet sta med vann og blasemiddel
uten at det er i bruk. Hvis skapet ikke skal
brukes, tem det og skyll det rent for & mini-
mere risikoen for at filteret tetter seg.

Feilsekingsskjema

Mikrobryter (pa siden)
Bryter for vindusvask

Luftregulator

!

(DQ

/ N¢dstoppknapp\

Strembryter

Trykkmaler

Vindusvask

Pistol

€ \
O\

Symptom Mulige arsaker Lesning
Lyset virker ikke 1. Darlig kretskontakt 1. Kontroller og reparer kretsen
2. Lyset er gdelagt 2. Bytt ut lyset
Pistolen virker ikke 1. Darlig kretskontakt 1. Kontroller og reparer kretsen
2. Elektromagnetisk ventil gdelagt | 2. Bytt ut en ny elektromagnetisk
3. Brudd pa trykkluftslangen ventil
4. Pumpen fungerer ikke 3. Kontroller og rengjgr luftslangen

4. Kontroller pumpekretsen eller
skift ut pumpen

Trykkluft har ikke noe trykk

—

. Brudd pa trykkluftslangen
2. Luftregulator gdelagt

1. Kontroller og rengjer luftslangen
2. Kontroller luftregulatoren eller
skift ut luftregulatoren




EG FORSIKRING OM SAMSVAR
2006/42/EC (MD), 2014/30/EU (EMC)

OPPRINNELIG ERKLERING
Vi, produsenten,

Foretak: Verktygsboden Erfilux AB
Adresse: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

forsikrer om at konstruksjon og produksjon av dette produktet markedsf@rt under varemerket PELA

Maskin: Vapor blasting cabinet
Typebetegnelse: XH-WSBC190
Artikkelnummer: 551304

fglger alle relevante bestemmelser i samsvar med 2006/42/EC (MD) & 2014/30/EU (EMC).

For & overholde ovennevnte direktiv er fglgende harmoniserte standarder brukt:

Standard:

EN 60204-1:2018 EN 1248:2001+A1:2009 EN 55014-1:2021 EN 55014-2:2021
EN 61000-3-2:2019+A1:2021 EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: ICR Co. Ltd

Adresse: Plac Przymierza 6, 03-944 Warszawa, Poland

ID-nummer: 2703

Sertifikathnummer: ICR/VC/HT240703

Dette produktet ble CE-merket i: 2024

Person som er autorisert til 8 utarbeide den tekniske dokumentasjonen, og er etablert i Det europeiske
fellesskapet:

Navn: Lars Edwardsson

Adresse: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Denne erklzringen gjelder utelukkende for produktet i den utfgrelsen det ble markedsfart i og utelukker
komponenter som sluttkunden legger til na og/eller pa et senere tidspunkt.

Poststed og land: Boras, Sverige Dato: 09/08/2024
,/_.- e ‘-.,\‘
‘l\“-‘_‘ - —— _C

Navn: Ted Berglund

Stilling: Innkjgpere

VERKTYGSBODEN




Kontaktoplysninger

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras, Sverige
Telefon: 033-202650

E-mail: info@verktygsboden.se

Miljebeskyttelse/skrotning
Genanvend ugnsket materiale, smid Ef
det ikke i husholdningsaffaldet. -

Alle maskiner, alt tilbehgr og .
al emballage skal sorteres og

afleverespa en genbrugsstation,

hvor det skal bortskaffes pa en
miljgvenlig made.

Vigtigste kendetegn

Fordelene ved vadt blaesekabinet omfatter
primeert miljgbeskyttelse, hgj effektivitet, bred an-
vendelighed og god overfladebehandlingseffekt.

Miljgbeskyttelse: Vablaesekabinetter bruger

en blanding af vand og bleesemiddel som
renggringslgsning, hvilket betyder, at de ikke pro-
ducerer skadelige gasser eller stgv. Dette fgrer
til minimal miljgpavirkning og opfylder moderne
industriens krav til miljgbeskyttelse.

Hgj effektivitet: Vadt blaesekabinet kan hurtigt
fjerne snavs og oxidlag pa overfladen og dermed
forbedre arbejdseffektiviteten og ggre behand-
lingsprocessen hurtigere.

Bred anvendelighed: Vadblasningskabinettet
kan behandle alle slags materialer, sdsom metal,
glas, keramik, plast osv., og dets brede anven-
delighed ggr, at det anvendes inden for mange
industrielle omrader.

Bedre overfladebehandlingseffekt: den gene-
relle sandblaeser kan fa overfladen pa emnet til
at blive ru, vadblaesningskabinettet kan spille en
polerende renggrings- og stgvfjernelsesrolle og
gore overfladen mere glat og derved forbedre
produktets kvalitet for at opfylde den hgje stan-
dard for overfladebehandlingskrav.

1545

T |

788

Specifikationer

Pumpe 370W/230V/50Hz

Pumpeflow 66 L/min

Medietype vand og glaskugler
(10:1)

Rundt LED-lys 12W

Skabets kapacitet 190L

Oplgsningsmiddelkapacitet 15~20L

Dyse 06

Arbejdstryk 6-8 bar

Arbejdsomrade 720X600X580mm

Generelle sikkerhedsoplysninger
ADVARSEL

1. Kontroller arbejdsbankens vandrette afvigelse
pa mindre end 2 graders vinkel.

2. HOLD ARBEJDSOMRADET RENT. Rodede
omrader og baenke inviterer til ulykker.

3. HOLD B@RN VAK. Alle bespgende skal holdes
pa sikker afstand af arbejdsomradet.

4. BRUG RIGTIGT OGSAL. Tving ikke wetblaste-
ren eller redskabet til at udfgre et arbejde, som
det ikke er beregnet til.

5. Udstyr med vores autoriserede slangedele,
mens du bruger ORGANIC BLAST MATERIAL.

6. BRUG BESKYTTELSESHANDSKER. Brug ikke
gdelagte handsker.

Montering

1. Laeg maskinen fladt ned, og fastger de to
stgtteben (3 og 37) til kabinettet med fire
M10*60-skruer. De ma ikke spaendes.

Vaer opmarksom pa benkomponenternes
venstre og hgjre retning.

2. Forbind benforsteerkningen (4) med stgttebe-
nene (3 og 37) med fire M10*70-skruer, men
spaend dem ikke.

3. Fastger fire fodpuder (2) pa undersiden af

stgttebenene (3&37) med fire M12*20-skruer,

og spaend dem fast.

Vend maskinen om.

Spaend alle fastggrelseselementer.

Stil maskinen op, vikl ramaterialebandet rundt

om G3/4-kugleventilen (35), og tryk den ind i

den nederste tilslutning.

ook

Se figuren pa naeste side.



M10X60 rundhovedskruer med
indvendig sekskant i rustfrit stal

P A
M12X20 indvendig @
sekskant
rundhovedskruer

M10X70 rundhovedskruer med
indvendig sekskant i rustfrit stal

Meddelelse om drift

Forberedelse: Sgrg for, at maskinen er placeret jeevnt og sikkert. Adgang til strom: Bekreeft, at stramfor-
syningsspaendingen er korrekt, fa adgang til stremforsyningen, taend for kontakten (strgm), og bekreeft, at
LED-belysningen er normal.

Tilslutning af trykluft: Vaelg et passende stik til at forbinde luftkompressorens slange med maskinen.
Slangens indvendige diameter skal veere stgrre end 5 mm. Juster passende lufttryk baseret pa den type
dele, du vasker.

Tilfgjelse af vand og blaesemateriale: Abn maskinens skabslage ved at Ipfte den opad, indtil den nér den
selv-lasende position. Tilfgj derefter den korrekte maengde vand og sand. Bemaerk, at du skal tilsaette 15-20
liter vand og 1 - 1,4 liter blaesemiddel. Eksperimentér med at tilsaette mere eller bruge mindre blaesemiddel i
vandet for at opna det gnskede resultat.

LED-lys og vindue Renggr: Teend for kontakten (strgm), og bekraeft, at LED-belysningen er normal. Tryk pa
kontakten til vinduesrensning, og kontaktens indikatorlampe vil lyse, og trykluft vil rense vinduet.

[f © o o® p

Stremledning Luftindtagsstik

A omrade

A omrade

0 1:1

G 3/4 Kugleventil
odpe/cbl_

|| 7 ||

1. Abn maskinens kabinetdaeksel opad, og skub det til den selvldsende position, og tilszet den rette maeng-
de vand og sand. Veer opmaerksom pa at tilsaette 15-20 liter vand og 1 - 1,4 liter blaeesemiddel. Saet de
dele, der skal behandles, ind i kabinettet, luk deekslet, og teend for kontakten. Traek luftregulatorens
justeringsknap tilbage, juster det passende lufttryk i henhold til dine behov, trykmaleren viser veerdien



af det justerede tryk. efter justering af Mikroafbryder (i siden) .+l
trykket skal du skubbe justeringsknap- vinduespudsning Luftregulator
pen godt frem.

2. Seet haenderne i handskerne, den ene

hand holder arbejdsemnet, og den !} &

anden hand holder pistolen, ret pistolen ~ Q \&

mod arbejdsemnet, og tryk pa fodpe-

dalen med foden, og start overfladebe-

handlingen. Efter behandlingen slippes Nodstopknap Stromafbryder Trykmaler

fodpedalen for at stoppe sandblaesning-
en. Abn daekslet, og tag arbejdsemnet ud.

3. Nar observationsvinduet er uklart, skal
du trykke pa vinduesrenggringskontak-
ten for at begynde at renggre observa-
tionsvinduet. Efter renggringen skal du
dreje kontakten til hgjre for at stoppe
renggringen.

Vinduespudsning

Udskift lasningen

Skyl blaesemidlet ud i kabinettet ved at bru- Pistol

ge blaesepistolen. Placer en mobil beholder
under maskinen, og abn derefter dreenings-
ventilen ved at dreje pa G3/4 kugleventilen
(35#), sa bleesemidlet og vandet Igber ud.
Handter vandet og blaesemidlet pa en pas-
sende og miljgvenlig made.

Bemaerk:
Lad ikke kabinettet std med vand og blaese-
middel uden at det er i brug. Hvis kabinettet

|- -
ikke skal bruges, skal det temmes og skylles / P

rent for at minimere risikoen for, at filteret
stopper til.

€
(5
O\

Diagram over fejlfinding

Symptom Mulige arsager Lesning
Lyset virker ikke 1. Darlig kontakt i kredslgbet 1. Tjek og reparer kredslgbet
2. Lyset er gaet i stykker 2. Udskift lys
Pistolen virker ikke 1. Darlig kontakt i kredslgbet 1. Tjek og reparer kredslgbet
2. Elektromagnetisk ventil i stykker | 2. Udskift en ny elektromagnetisk
3. Slange til trykluft knaekket ventil
4. Pumpen virker ikke 3. Tjek og renger luftslangen
4. Kontrollér pumpekredslgbet eller
udskift pumpen
Trykluft har ikke noget tryk | 1. Slange til trykluft knaekket 1. Tjek og renggr luftslangen
2. Luftregulator i stykker 2. Kontroller luftregulatoren eller

udskift luftregulatoren




EF-OVERENSSTEMMELSESERKLAERING
2006/42/EC (MD), 2014/30/EU (EMC)

ORIGINAL ERKLERING
Vi, producenten

Virksomhed: Verktygsboden Erfilux AB
Adresse: Kallbdacksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

bekrzefter, at konstruktion og fremstilling af dette produkt, der markedsfgres under varemaerket PELA,

Maskine: Vapor blasting cabinet
Typebetegnelse: XH-WSBC190
Artikelnummer: 551304

overholder alle relevante bestemmelser i henhold til 2006/42/EC (MD) & 2014/30/EU (EMC).

Med henblik pa at overholde det ovennavnte direktiv er fglgende harmoniserede standarder blevet
anvendt:

Standard:

EN 60204-1:2018 EN 1248:2001+A1:2009 EN 55014-1:2021 EN 55014-2:2021
EN 61000-3-2:2019+A1:2021 EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: ICR Co. Ltd

Adresse: Plac Przymierza 6, 03-944 Warszawa, Poland

ID-nummer: 2703

Certifikathnummer: ICR/VC/HT240703

Dette produkt er blevet CE-maerket ar: 2024

Person, der har autorisation til at samle den tekniske dokumentation, og som er etableret inden for Det
Europaeiske Faellesskab:

Navn: Lars Edwardsson

Adresse: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden

Denne erklzering gelder udelukkende for produktet i den udfgrelse, som det forefindes i pd markedet, og
geelder ikke komponenter, som tilfgres nu og/eller pa et senere tidspunkt af slutkunden.

By og land: Boras, Sverige Dato: 09/08/2024

Navn: Ted Berglund
Stilling: Kgbere

VERKTYGSBODEN




Yhteystiedot

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Puhelin: 033-202650

Sahkoposti: info@verktygsboden.se

Ympéristonsuojelu /
Kaytidsta poistaminen

Kierrata kaytosta poistetut materiaalit. E
Ala havita niita talousjatteen

mukana. Kaikki koneet, lisavarusteet [ ]
ja pakkaukset on lajiteltava ja vietava
kierratyskeskukseen, jossa ne

havitetaan ymparistoa saastavalla

tavalla.

Tarkein ominaisuus

Markapuhalluskaapin etuja ovat paaasiassa
ymparistonsuojelu, korkea hyotysuhde, laaja kayt-
tomahdollisuus ja hyva pintakasittelyvaikutus.

Ymparistonsuojelu: Kasteluhiekkapuhalluskaapit
kayttavat veden ja hiekkapuhallusmateriaalin
seosta puhdistusaineena, mika tarkoittaa, etta
ne eivat tuota haitallisia kaasuja tai polya. Tama
johtaa minimaaliseen ymparistovaikutukseen

ja tayttaa nykyaikaiset teollisuusvaatimukset
ymparistonsuojelulle.

Korkea hyotysuhde: Nain parannetaan tyotehoa
ja nopeutetaan kasittelyprosessia.

Laaja sovellettavuus: Sen laaja sovellettavuus
mahdollistaa sen kdayton monilla teollisuuden
aloilla.

Parempi pintakasittelyvaikutus : yleinen hiekka-
puhallus voi tehda tyokappaleen pinnasta kar-
hean, markapuhalluskaappi voi toimia kiillottavan
puhdistus- ja pélynpoistotehtavana ja tehda pin-
nasta siledmman, jolloin tuotteen laatu paranee
ja tayttaa pintakasittelyn korkeat vaatimukset.

F©o °% |
. =N
)

1545

|

I
I

788

Tekniset tiedot

Pumppu 370W/230V/50Hz

Pumpun virtaus 66 L/min

Mediatyyppi Vesi & lasihelmia
(14:1)

Pyorea LED-valo 12W

Kaapin kapasiteetti 190L

Liuottimen kapasiteetti 15~20L

Suutin 06

TyOpaine 6-8 Bar

Tybalue 720X600X580mm

Yleisia turvallisuustietoja
VAROITUS

1. Ohjaa tyopoydan vaakasuora poikkeama alle 2
asteen kulmaan.

2. PITAA TYOALUE PUHTAANA. Sotkuiset alueet
ja penkit aiheuttavat tapaturmia.

3. PIDA LAPSET POISSA. Kaikki vierailijat on pi-
dettava turvallisen valimatkan paassa tyodalu-
eesta.

4. KAYTA MYOS OIKEAAL. Ala pakota méarkapu-
hallinta tai lisalaitetta tekemaan tyota, johon
sita ei ole suunniteltu.

5. Varustaudu valtuutetuilla letkuosillamme, kun
kaytat ORGANIC BLAST MATERIAL.

6. KAYTA SUOJAKASINEITA. Ala kayta rikkinai-
sia kasineita.

Kokoonpano

1. Aseta kone tasaiselle alustalle ja kiinnita
kaksi tukijalkaa (3 ja 37) kaappiin neljalla
M10*60-ruuvilla. Al4 kirista niita.

Huomioi jalkakomponentin vasen ja oikea
suunta.

2. Liita jalkavahvike (4) tukijalkoihin (3&37) nel-
jalla M10*70-ruuvilla, ala kirista sita.

3. Kiinnita nelja jalkatyynya (2) tukijalkojen
(3&37) pohjaan neljalla M12*20-ruuvilla ja
kirista.

4. Kaanna kone ympari.



5. Kirista kaikki kiinnikkeet.
6. Nosta kone pystyyn, kiedo raaka-ainehihna G3/4-palloventtiilin (35) ympdrille ja paina se pohjaan.

Katso kuva seuraavalla sivulla.

M10X60 ruostumattomasta
teraksesta valmistettu kuusiokolo
pyoreakantaiset ruuvit

M10X70 ruostumattomasta teraksesta
valmistetut kuusiokantaiset
pyoredkantaiset ruuvit

Toimintailmoitus

Valmistelu: Varmista, ettad kone on sijoitettu tasaisesti ja tukevasti. Virran saanti: Varmista, etta virtalahteen
jannite on oikea, padse virtalahteeseen, kytke kytkin (virta) paélle ja varmista, ettd LED-valaistus on normaali.

Paineilmaliitanta: Valitse sopiva liitin, jolla paineilmakompressorin letku liitetadn koneeseen. Letkun sisa-
halkaisijan on oltava yli 5SMM. Saada sopiva ilmanpaine pestavien osien tyypin mukaan.

Vesi- ja rdjahdysainemateriaalin lisadaminen: Avaa koneen kaapin ovi nostamalla se ylospain, kunnes se
saavuttaa itselukittuvan asennon. Lisaa sitten oikea maara vetta ja hiekkaa. Huomaa, etta sinun tulisi lisata
15-20 litraa vetta ja 1 - 1,4 litraa hiekkapuhallusainetta. Kokeile lisdamalla enemman tai kayttamalla vahem-
man hiekkapuhallusainetta vedessa saadaksesi halutun tuloksen.

LED-valo ja ikkuna Puhdista: Kytke kytkin (virta) paalle ja varmista, ettd LED-valo palaa normaalisti. Paina
ikkunan puhdistuskytkinta ja kytkimen merkkivalo syttyy, paineilma puhdistaa ikkunan.

D o [ XZ) [Eﬂ

.

=
——/

Virtajohto liman tuloliitin
] A-alue
@@ -

G 3/4 Palloventtiili
alkapoljin

|| Vi ||

1. Avaa koneen kaapin kansi ylospain ja tydonna se itselukittuvaan asentoon, lisda oikea maara vetta ja
hiekkaa. Huomaa, etta vetta lisataan 15-20 litraa ja hiekkaa 1 - 1,4 litraa hiekkapuhallusainetta. Lai-
ta kasiteltavat osat kaappiin, sulje kansi ja kytke virtakytkin paalle. Veda ilmansaatimen saatonuppi



taaksepain, sdada sopiva ilmanpaine
tarpeidesi mukaan, painemittari nayttaa
saadetyn paineen arvon. paineen saata-
misen jalkeen tyonna saatonuppi tiukas-
ti eteenpain.

2. Laita katesi hanskoihin, toinen kasi
pitaa kiinni tyokappaleesta ja toinen
kasi pitelee pistoolia, kohdista pistooli
tyokappaleeseen ja paina jalalla jalkap-
oljinta ja aloita pintakasittely. Kasittelyn
jalkeen vapauta jalkapoljin lopettaaksesi
hiekkapuhalluksen. Avaa kansi ja ota
tyokappale ulos.

3. Kun havaintoikkuna on epaselva, paina
ikkunan puhdistuskytkinta aloittaaksesi
havaintoikkunan puhdistamisen. Kaanna
ikkunan puhdistuskytkinta oikealle puh-
distuksen lopettamiseksi puhdistuksen
jalkeen.

Korvaa ratkaisu

Huuhtele hiekkapuhallusaine sisélla kaa-
pissa kayttamalla hiekkapuhalluspistoolia.
Aseta liikkuva sailio koneen alle ja avaa sit-
ten tyhjennysventtiili kdantamalla G3/4-pal-
loventtiilia (35#), jotta hiekkapuhallusainetta
ja vetta valuu ulos. Kasittele vesi ja hiekka-
puhallusaine asianmukaisesti ja ymparistoy-
stavallisesti.

Huomioi:

Al3 jata kaappia veteen ja hiekkapuhallusai-
neeseen ilman kayttda. Jos kaappia ei kay-
tetd, tyhjenna se ja huuhtele puhtaaksi riskin
minimoimiseksi, ettd suodatin tukkeutuu.

Vianmaarityskaavio

Mikrokytkin (sivussa)

Ikkunanpesukytkin

Hatéapysaytyspainike Virtakytkin Painemittari

Ikkunoiden puhdistus

Ase

€ \
O\

2. Sahkdmagneettinen venttiili
rikki

3. Paineilmaletku rikki

4. Pumppu ei toimi

Qire Mahdolliset syyt Ratkaisu

Valo ei toimi 1. Huono virtapiirin kosketus 1. Tarkista ja korjaa virtapiiri
2. Valo on rikki 2. Vaihda valo

Ase ei toimi 1. Huono virtapiirin kosketus 1. Tarkista ja korjaa virtapiiri

2. Vaihda uusi séahkdmagneettin-
en venttiili

3. Tarkista ja puhdista ilmaletku
4. Tarkista pumpun virtapiiri tai
vaihda pumppu

Paineistetussa ilmassa ei ole
painetta

1. Paineilmaletku rikki
2. llman saadin rikki

1. Tarkista ja puhdista ilmaletku
2. Tarkista ilmansaadin tai
vaihda ilmansaadin




EU-VAATIMUSTENMUKAISUUSVAKUUTUS
2006/42/EC (MD), 2014/30/EU (EMC)

ALKUPERAINEN VAATIMUSTENMUKAISUUSVAKUUTUS

Valmistaja:

Yritys: Verktygsboden Erfilux AB

Osoite: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden
Puhelin: +46-33-2026 53

Vakuutuksen kohteena oleva PELA-tuotemerkilld markkinoidun tuotteen rakenne ja valmistus:

Kone: Vapor blasting cabinet
Tyyppimerkinta: XH-WSBC190
Tuotteen tunnistenumero: 551304

Vakuutamme, ettd vakuutuksen kohde on kaikkien vaatimusten mukainen 2006/42/EC (MD) &
2014/30/EU (EMC).

Ylld mainitun direktiivin vaatimuksiin vastaamiseen kdytetyt yhdenmukaistetut standardit:

Standardi:

EN 60204-1:2018 EN 1248:2001+A1:2009 EN 55014-1:2021 EN 55014-2:2021
EN 61000-3-2:2019+A1:2021 EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: ICR Co. Ltd

Osoite: Plac Przymierza 6, 03-944 Warszawa, Poland

Tunnusnumero: 2703

Sertifikaatin numero:  ICR/VC/HT240703

Tuotteen CE-merkintdvuosi: 2024
Teknisen todistuksen antanut valtuutettu henkild, joka on tunnustettu Euroopan yhteisdn alueella:
Nimi: Lars Edwardsson

Osoite: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Tama vakuutus koskee ainoastaan tuotetta sen myytdvassa muodossa. Se ei kata komponentteja, joita
loppuasiakas lisdd mydhemmin.

Paikka ja aika: Boras, Ruotsi Paivamaara:  09/08/2024

Nimi: Ted Berglund
Asema yrityksessa: Ostaja

VERKTYGSBODEN




Wiring diagram

s S2 wa
r==—m=m=n"
N . o ! L SA
[ ! ' : : I
I |
' | | |
L \l_ : /G I } I\l_ } /
| | |
| I L e = om = d —
I
[
. ® ! R 4
I
[
I | YV
M ! }
! I
L e = = e e =
PE
(
L Phase Wire
S2 Interlock switch
N Neutral Wire
SA Foot Switch
PE Earth Wire
WQ Sewage Submersible Pump
JAT Emergencystop Switch
YV Solenoid Valve
S Switch
L L1 Lamp




Explosive View




Part list

NO.| DESCRIPTIONQ TY | NO.| DESCRIPTIONQ TY
1 | M12*25 Hexagon Head Bolt 4 | 20 | O-Rings 6.3*1.8 8
2 | Foot Pads 4 | 21 [ M10*20 Socket Head Screw | 4
3 | Left Support Leg 1 | 22 | M10 Gasket 4
4 | Leg Reinforcement 1 | 23 | M6*20 Socket Head Screw 6
9 | M10*70 Socket Head Screw 4 | 24 | M6 Gasket 18
6 | Front Panel 1 25 | Window Cleaning 1
7 | M6 Lock Nut 2 | 26 | Lampshade Assembly 1
8 | M15*25 Socket Head Screw 6 | 27 | Wire Protection Plate 1
9 | Left Side Protective Shield 1 | 28 | M5*10 Socket Head Screw 3
10 | Solvent Tank 1 | 29 | Window Cleaning Hose 1
11 | M6*16 Socket Head Screw 14 | 30 | Cabinet Assembly 1
12 | Web 1 31 | Guard Plate Assembly 1
13 | M8*10 Socket Head Screw 8 | 32 | Right Connecting Rod 1
14 | Cabinet Cover 1 | 33 | Pump Assembly 1
15 | Gloves Hoop 2 | 34 | Right Side Protective Shield 1
16 | Gloves 1 | 35| G3/4 Ball Valve 1
17 | Cleaning Gun Hose 1 | 36 | M10*60 Socket Head Screw | 4
18 | Cleaning Gun 1 37 | Right Support Leg 1
19 | Left Connecting Rod 1 | 38 | Foot Pedal 1







Verktygsboden Erfilux AB Kallbacksrydsgatan 1, SE-507 42 Boras

© Verktygsboden - Boras - Sweden - 0120504-03



